Attachments
& Accessories




Product Identificalion:

When ordering parts, keep your products serial number and manufacturer's number in mind. Yariations may accurin
g part between early and later moadel products, causing the product serial number to be listed in the parts description
whenevar these variations occur,

p=
Record your 1.D. numbers here for quick, future reference. [ j
Produsct Mg, No. S/ hMower Mig. Mo, SN

Attenilon:

Standard torques appearin a chart at the end of the manual, while important individual tarques are given gn specific
parts drawings.

CRITICAL and MAJOR notatiens point out impartant facts or instructions which relate to personal safety and proper
machine aperation. Any CRITICAL notation which may appear in this book, pinpoints characteristics which, if
nat properly followed, can create a safety hazard. Any MAJOR nataiion which may appear in this bock, marks
characteristics which, if not properly followed, may result in operating failure, shortened product life, or greatly
reduced quality of the unit.

For your convenience, assembly notes are included in parts drawings to assist in repair and assembly of unit.

MOTE: Specilicalions may change without notice,

SIMPLICITY PRODUCTS FOR THE PROPER CARE OF EQUIPMENT
These genuine Simphcity products will help 1he awner extend the life of his equipment.

OILS - SPECIFICALLY BLENDED OF HIGH QUALITY BASE  Touch-Up Painl keeps equipment in showroom condition.
QILS & ADDITIVES.

Daubbera
Special Warm Gear [Rotlcul} Oil for use in all tillers and Spray Cans . Quarlts $2/CHn.

snowthrowers with worm gear auger drive. Requoired lor :
protectian of brass gears angd maling parts. Caseof 12 Quarts, *Simplicity Qrange - 103262 | 1685027 1685520 - Mixed | f]

Fart #1685100, Individual Quaris 118065. {12 cans/ 1683179} {6 Simp. Orange,
E Whila)
Multl-Purpose Hydraulic/Transmlssien Ol for usa in mosl
hydraulic apglications, and hydrostatic and gear ““Classic Qrange - 1683558 1685560 1685562 - Mixed
transmissions. Specific Simplicily applications: All hydro- (12 cans/1685559) (& Classic Qranga,
static lransmissions, all bevel gear cases, ali Broadmogr, - G-"While])
Lardbard, Sovereign, 000, 6000, 7000 ransmissions (except _ -
Peerless Gear Transmissions). {Nat used in SunStar tractor | ¥White 163049 1683032 | 1685902 - Mixed
transmission.) Case of 12 Quarts, Parl #1685516, 2% Gallen | (12 cans/1685178) éﬁﬁatssim Cranga,
Part #1585539. e
Conlainer, Fa 1685520 - Mixed
2-Cycle Engine Cil, a premium lubricant tor all 2-cyele air- {E-Eir_np. Orange,
cocled engines. Case of 12 Part #F1685517. G-¥White}
SAE SW 30 SF/CD Cold Wealher Engine Gil for use inall tour Black - 1685551 WA MLAL

cycle and digsel engines at 30° temp. and under. Case of 12 {12 Cans/1685622)
Quarts, Part # 1685576,

. *For 1977 thru early 1986 praducts.
SAE 15W40 SF/CD Engine Gil for gas and diesel angines. “*Fyr praducls produced atter 12/1/85.

warm weather; see angine manufacturer recommendarions.
Case of 12 Quarts, Fart #16585554.

Grease Gun KH has 12° {lexitile hose 10 get into tight spots
with ease. Kil contains: gun and 1-8 oz, tube of grease, Part
#18A5510. For replacement lube, arder Pert # 103077,

Simpllelly Designer Seat Covers are double stitched, easy
care vinyl. Kegps new sgats new, makes worn seats ook new.

Pneumatic Tire Seal, seals all leaks including bead leaks and * Small Cover for 4000, 5000,

punctures up te 3416 inch diameters. Pravenls flats for tread & 5100 Tractors 1685540

life of tira. Available tn following amounts. * Large Cover for 6200, 7000 & ; .
Case ¢f 32 - 11 1z, Tubes 16BE537 %000 Tractors 1685541 '\ !
Case of 24 - 11 Oz, Tubes 1685525 -
S Gallen Pall 1685527 & SunStar Seat Cover 1685577

Extend Equipment Life - Use Qnly Genuine Simplicity Parts



Table of Contents

Mfg. No. Desecrlption Page
1691243* STEEL TILT-HOPPER .ooiititsisserneeceeemmsmsarsanistssnsisssems semems ssmemsssssesemsas st semmems e seeewensi 3
1691244  HI-SIDEKIT .. T . 1.

Stakes, Gaps Wm::d Sldes L-Erackets
1691245  TURBQ CART COLLECTOR

Cover Group ... U~ -
Cart Cover, Frama Suppurts Strap
Tube & Belt Cover Group .. U -
Elbow, Tube, Hose, Belt char Assyr
1691256 WOODSIDE TRANSPORTER .. S OUPR . |-
Channels, Waoodsides, Latches
1691260% TURBO BLOWER SYSTEM {42" Mowers Only) .. ——- p—

Pan & Housing Assys., Plate Assy., Brackats, Pulley Assyrs Be[t Baﬂie
16912582* DELUXE TWIN CATCHER (38" Mowers Only}

Cover, Bag & Suppont Group .. S, -
Cover Assy., Hoop, Bags, Supp-mts Erackets Strap & Hu::-ks
Tube & Blade Group .. - N -
Tube, Adaplor, Elbuw Eafﬂes El[ades
1651286*  SURREY .. OO PP 1+
Cover, Tubes Brac:kets
1691 291* HEADLIGHT KIT .. VR - |
1681373  TURBO BLOWER SYSTEM {35" I"-'Imr.'ers ﬂnly] — 18
Housing Assy., Fan Assy., Plate Assy., Belt Etop Idler F‘ullay, ld!er Arm Assy
1691530 HORMKIT .. TP | . |
1691572 TURBOD TWIH CATCHEFI [35" or 42” Muwers}
Cover, Bag & Support Group ... S, -
Cover Assy., Hoap, Bags, Supports Bra-::kets Stra]:: & H-::r::ks
Tube & Belt Cover Group .. e RSP . |

Elbow, Belt Cover Assy., Clarnp, Hr:xsa Tube
1691792 TURBO TWIN CATCHER

Cover Grnup PP UPPR - |
Tube Group ... U U UU NS 11
Hitch Group .. U UUURNNUU |-
1591808 QUAD BAGGER & CAFIT PSSR .
1691810 TURBO BLOWER SYSTEM {42” & 43“ aners nnlw SO, ' |
1691813* TURBO QUAD BAGGER . .- . |
16591993 TURBO BLOWER S?STEM {42“ 43“ aners Dnl:-.r} 4@
1652100 QUAD BAGGER & CART......... 23

NOTE: Service paris are not available for the fnllnw]ng manufacturers numbers. Crder the foilow-
ing products as wholegoods.

Mig. No, Dascription Mfg. No. Description
1600027  HUBCAPS (FC) 1691293* REAR WEIGHT
1530507+ HUBCAFZ {SunRunnear) 1631517 {TADAPTER FOR DETHATCHER

1680819 TDETHATCHER (42" Mowers Only) 1681785% tADAPTER FOR DETHATCHER

1681 288* DELUXE SEAT

tFer service parts of Dethatcher or Adapter, contact:
Brinly-Hardy Co.
P.O. Box 1118
Louisville, KY 40204
502-585-3351

** FG Series Application Only
* SunRunner Series Application Only



Turbo & Deluxe Twin Calchers - Cover, Bag & Supporl Group

A-"TE0G

Close loops [Ael Mo, 2 & 30

alter imstalling an sirap
[Ref. Mo, 11,

MOTE: Use standard hardware

il
A Exisling
T Hardware
torque spec. chart unless
atherwlse noled.

xisling
ardwars

Im



Mfg. No. 1631282 (36" Mowers only), 1691572 (36" & 42" Mowers)

Turbo & Deluxe Twin Catchers - Cover, Bag & Support Group

RAed, Part
He. No. Gy, Descripilon
1 16650872 1 STRAP
2 1672688 1 HQOK, Strap
3 1675283 1 CCVER ASSY.
4 1676923 1 DECAL, Warning
s 1672344 2 PIM
5 1917372 12 MLUT, Hex, 5/16-18
7 1917356 12 LOCKWASHER, 516
8 1675707 2 TUBE
L] 1931334 8 BOLT, Camiags, 5/16- T8 x 7/8
10 1672333 2 HANGER
11 1673602 2 HOOP, Bag
12 1672348 2 BAG, Grass
13 1672023 2 CLAMP
14 152334 4 CAPSCHEW, Hex, 1/4-20 x 3f4
15 1700935 1 BRACKET ASSY.
16 1916964 4 LOCKWASHER, 1/4
17 1916622 4 NUT, Hex, 1/4-20
18 1831335 4 BOLT, Carriage, 5M16-18 x 1
19 1700933 2 ANGLE, Support
20 1923325 4 CAPSCREW, Hex, 5/6-15 x 7/8
21 1919381 2 WASHER, 5116
22 1883352 4 MUT, Hex, Lock, 5/16-18
23 1672341 1 FLATE, Suppart, Cover
24 1672345 2 FLATE, Hinga
25 19305 4 SCREW, Hex, Flange Whizlock, 5M16-18 x 3/4
28 1672329 2 ERACE, Uppear
27 1950074 2 CLIF, Halrpin
28 1672325 1 MOUNT, Saddle Brackest
29 1672235 1 BRACKET, Saddle
30 1672689 1 *8" HOOK
31 1918328 1 WASHER, Plain
32 1673674 1 TRIM
33 1672324 2 BRACKET, Hinge
34 1673201 1 BO0R & HINGE, Inspeciion
a5 1672323 ] BRACKET, Caver, Front
36 1673450 2 HIVET, Pop
37 1673320 3z RIVET, Pop
38 1672322 1 BRACKET, Cover, Rear
39 1672340 i SCREEN
40 19105631 4 WASHER, Rivet
SAFETY DECAL

00 HOT OPEN COVER
WITH ENGINE RUNKING.

00 MOT OPERATE
ENGINE WITHOUT
COMPLETE CATCHER
IH PLACE.

Ref. No. 4
3



Delie Twin Catcher- Tube & Blade Group

f-"tG3T

Lall Hand Blade

Torque o
5060 R ibs.
{2 places).

NOTE: Use standard hardware
torgua spad, chart unless
otherwise noted.



Mig. No, 1691282

Defines Twin Caleher- Tube & Blads Group

Ref. Part
Neo. No. City. Descripilon
1 1669029 1 ADAPTER
2 1700429 1 TUBE AS3Y.
3 1669793 1 ELBOW
4 920462 1 NUT, Retainer, 1/4-20
5 1931645 1 SCREW, Whizlock, 1/4-20 x 1/2
o 916622 1 MUT, Hex, 1/4-20
K 9169654 1 LOCKWASHER, 1/4
;] 1923333 1 BOLT, Carriage, 1/4-20 x 58
8 167211 1 BAFFLE, Deflector Side
10 1671565 1 BLADE, R H.
11 1571593 1 BLADE, LH.
12 1931339 1 BOLT, Carriage, 5/16-18x 7/8
13 1917377 1 WASHER, 1/4
14 1917356 1 LOCKWASHER, 5/16
15 1917372 1 NUT, Hex, 5/16-18
15 1924856 1 SCREW, Taptite, 5115618 x 1/
17 1656053 1 BAFFLE ASSY., Discharge
18 19168850 2 NLIT, Mex, 3/8-16
19 19169685 2 LOCKWASHER, 3/8
20 1824840 4 WAEHER, 3/8
21 1831348 2 BOLT, Camiage, 3/8-16 = /4
22 231842 a NUT. Push-COn
22 1675766 1 DECAL, Cleaning Instructlons
24 1673757 1 SPRING, Retaining
25 1830531 2 SCREW, Truss, Phil. Hd., #10-32 x 1/2
26 15285185 2 NUT, Hex Washer, #10-32



Turbo Twin Catcher- Tube & Cover Group

Cover position wilhoul

TR B

Sunfunner 427
Belt Cowver shown,

Covar posilion when

42 Turbo Blowsr is altached. *

Existing [dler
Fulley & Washers

MHGTE: Usze stendard hardware
torgue spec. chart unless
atherwlse notad.



Mig. No. 1691572

Turbe Twin Calchier- Tuba & Cover Group

Rat. Part
Na. Ho. Oty. Descrlption
1 1689793 1 ELBOW
2 950203 1 WING NUT, 1/4-20
3 1917377 1 WASHER, 14
4 1823701 1 CAPSCREW, Hex Hd., 3/8-16 x 2 {SunRunner Orly)
1922130 1 CAPSCREW, Hex Hd., 3/8-16 x 2-1/4 {FC Only)
5 1700133 1 COVER ASSY., Belt (42" SunRunner Only)
1704368 1 COVER ASSY., Beft (42" FG Only)
- 1916850 2 MUT, Hex, 3/8-16
T 1916965 2 LOCKWASHER, 3/8
8 1675896 1 CLAMP. 6"
a 16798395 1 HOSE, Exhaust, 6" LD
10 1910531 g WASHER, Rivet
11 1830531 9 SCREW, Truss Hd. Phil. #32 x 1/2
12 1701864 1 TUBE
13 1675766 1 DECAL, Cleaning Inst.
14 1928919 4 MUT & WASHER ASSY., #10-32

NOTE: Ref. Nos. 2-7 used with 42" Turbo Blower Assy, only.



Turbo Twin Cateher Cover Group

3175

30

e — ————

NN
AT

NOTE: Use standard hardware

torque spec. chart unless

ctharwlze noted.



Mig. No, 1691792

Turbe Twin Catcher Cover Group

Ref. Part
No. Mo, Qty. Dezeription
1 1704058 1 COVER {Incl. Ref, Moz, 2,5,6 858 32-35)
2 1703700 1 SCHREEN
3 1828919 2 NUT, Hex, #10-32
4 1703853 1 HANDLE, Latch
5 1675043 4 RIVET. Pop
6 1910531 4 WASHER
7 1930531 2 SCREW, Truss. Hd., #10-32 x {2
a 1704057 1 SEAL, Clip
9 950367 ped PIN, Round Head
10 1831333 4 CAARIAGE BOLT, 5A6-18 x 3/4
11 1703855 2 HOOP, Bag
12 17007 E4 2 BAG, Grass
13 1703807 2 HANGER
14 1672023 2 CLAMP
15 1917356 4 LOCKWASHER, 5/16
16 18917372 4 MUT, Hex, 5/{6-18
17 1960521 2 FIM, Hair Clip
18 1921966 4 CAFPSCREW, Hex Hd., 3/8-16 x 7/&
19 1703822 1 CROSS ASSY,
20 1828352 4 MUT, Hex Whizlock, 3/8-16
| 1960252 5 CARRIAGE BOLT, 1/4-20 % 5/8
22 18960077 2 WUT, Hex Lock, #8-32
23 1960096 2 WASHER
24 1704507 1 STRAP, Tube Support
25 1927428 b TAPTITE, 1/4-20 x 318
26 1830842 5 LOCKNUT, Flange, 1/4-20 End Lock
ar 1960323 1 SCREW, Bnd. Hd., #8-32 x 7/&
28 1960381 T RIVET, Pop
29 1704075 1 SUPPORT, Tube {Incl. Ref, Mog, 22, 23, 24 & 27-31)
an 1704136 1 SEAL, Cover
31 1704508 3 BRACKET SEAL
32 1960400 1 SCREW, Salf Tap, #1012 x 5/8
a3 1917377 1 WASHER, Plain, 1/4
34 1705876 1 CABLE, Double Loap
35 833886 1 NUT, Speed
35 1704180 2 WINDOW
ar 1704405 1 DECAL, Safety
a8 1667248 a8 CLIP, Canoe
SAFETY DECAL

° A WARNING ° ©

DO NOBT OPEN COVER WITH ENGINE RUNNING
00 NGT OPERATE ENGINE WITHOUT '

REFER TO OPERATOR'S MANUAL

"
COMPLETE CATCHER [N PLACE .
WHEN OPERATING O SLOPES } ] .
FOR COUNTERWEIGHTS

Fef. Ho. 37



Turbo Twin Catcher Tube Group

=3
=
-
o
K

Slatted end to be
assembled towards blowar.

Remove from undernaath mower

idler pullay.

42" FC Belt

Cover Shown,

NOTE: Use s.land ard hardware

torque spec. chart unless

otherwlse noted.

10



Mfg. No. 1691792

Turbo Twin Calcher Tube Group

Rel. Part
No. No. iy, Description
1 1704283 i TUBE, Upper
2 1833296 4 NUT, Hax Lack, #10-24 w/Nylon Insert
3 1960056 4 WASBHER, Flat
4 1704854 1 TUBE, Middle
& 1980404 4 SCREW, Truss Hd., #10-24 x 3/4
G 1924356 2 WABHER, Plaln
¥ 1704369 1 COWVER ASSY., Belt {42 FC Only)
1700131 1 COVER ASSY., (42° SunRunner Only)
& 1916950 1 NUT, Hex, 3/8-15
9 1916965 1 WASHER, Lock, Spring, 3/8
10 1922130 1 CAPSCREW, Hex Hd., 3/8-16 x 2-1/4 {FC Only)
1923701 1 CAPSCREW, Hex Hd., 3/8-16 x 2 (SunRunner Only)
11 1930641 1 NUT, Hex, Flange Lack, 1/4-20
12 1960252 1 CARRIAGE BOLT, 1/4-20 x 5/8
13 17068112 1 TUBE ASSY., Lower
14 1705083 1 CLIP, Tube
15 1673320 2 RIVET

11



Turbo Twin Bag Catcher Hitch Group

aiEn

Exisling ‘:?5; f'l”
hardware P
|
|
!
s
e
10 |
3

NOTE: Use standard hardware
torque spec. chart unless
otherwlse noted.

12



Mfg. No. 1691792

Turbo Twin Bag Catcher Hiteh Gratp

Ref. Part
Ha. No. Qty. Description
1 1921377 2 CAPSCREW, Hex, BHE-18x 1-1/4
2 1705072 1 BRACE, Bar
3 1921210 4 CAFSCREW, Hex Hd., 3/8-16 x 1
4 1703844 1 ERACKET, Lower
5 19213539 2 CAPSCREW, Hex Hd., 1/4-20 x 5/8
B 1917356 3 LOCKWASHER, Spring, 5/18
7 1917372 3 MUT, Hex, 5/16-16
] 1921319 2 WASHER, Flat
9 1916964 2 LOCKWASHER, Spring, 1/4
10 1916622 2 MNUT, Hex, 1/4-20
11 1933468 2 WASHER, Flat
12 1916950 4 MNUT, Hex, 3/816
13 1916965 4 LOCKWASHER, Spring, 3/8
14 1703846 1 SUPPORT, pright
15 1931335 2 CARRIAGE BOLT, 5/16-1# x 1

13



Turba Blower System (42" & 48" Mowers)

TR

3
- 51
K
E=0

I
59 This pie¢e nol sarviced separalely. E4E@1\53
|

Mower %?:BE
Bel Cover ! 61

\Cg’}—a—ﬁﬁ

anti-seize ————

compound.

g 20
J—EE 19 Mig. holes !

for 42" mownr.

\g\ ~37 : Meg. holes

25 . for 48

. ::t?-lzajze 2] ”bg‘:g"-) +— Agzemble pul!ew o

MD.UMS Compound. : Hush with end |

wside P of tan shaft i

mower 59 II
dock. 24 ﬁ_

/””" ﬂ i

: 5 Existing !

hardware.

/W o

Exisling hardware. (@

2 Lo e
\ \35 O
' U Bell slop to be 99° I J
. ; o side of idlar arm ;
{Ref. Mo, 39). ﬁ\/
13

NOTE: Use standard hardware 31
torgue gpac, chart unless
otherwlae notad.

14



Mig. MNos. 1691266, 1631810

Turbo Blower System (42" & 48" Mowers}

Ref. Part
No. No. Qty. Description
1 1678946 1 STRIP, Reinforcement, Blower Housing
2 1919326 1 WaSHER, 11/32
3 1927557 5 NUT, Flange Lock, 5A6-18
4 1667341 2 BEARING, Retainer
5 17058497 2 BEARING
-] 933038 4 PLSHNUT, 518
7 1700231 1 FAN HOUSING & HINGE ASSY.
{inc. Ref. Nos, 32, 53 & 54)
B 1678394 1 BAFFLE, Fan Housing
9 183064 10 MHUT, Hex, Nylon Lock, 1/4-20
i0 1678601 1 FAMN L55Y,
11 518212 1 KEY, Woodruff #61, 316 x 5/8
P2 18219H 2 CAFPSCREW, Hex, 3/8-16 x 1-3/4
13 1678705 1 FLATE ASSY,
i4 1917372 1 WUT, Hex, Fult, 5156-18
15 1917355 2 LOCKWASHER, 5f16
16 1819361 a WASHER, Plain
i7 1E73105 2 STOP, Belt
18 1928698 b NUT, Hex, Jam Lock, 5/16-18
19 1927420 & SCREW, Tapiite, 1/4-20 x 5/8
20 1960151 2 WASHER, 1/4
2 1675339 2 EPACER
22 1678676 1 BRAGKET, Arbor
23 1678924 1 STOP, Belt
24 1924940 7 WASHER, Plain, 13/32
25 1920787 1 CAPSCREW, Hex, 5H&18x 1/2
26 1960104 1 CAPSCREW, Hox, SME-18 x 314
27 1702685 1 PULLEY, Criven
28 1928691 1 SETSCREW, Sg. Hd., SA16-15 x 3/8
29 1927120Q 1 CAPSCREW, Hex, THE-14 x 2-1/4
30 16786049 1 FULLEY ASSY.
31 18236885 2 CAPSCREW, Hex, 51618 x 1-1/2
3z 1700259 i DECAL, Danger, Blower
33 1672646 1 BAFFLE, Dischanges
34 1816950 i MUT, Hex, Full, 4/8-16

Raf. Hoxs. 35-67 found on pages 16 & 17.
SAFETY DECAL

A DANGER

ROTATING BLADES

SHUT OFF MOWER
AND TRACTOR
BEFORE SERVICING
OR CLEANING BLOWER
ANE MOWER.

Ref. No. 32

15



Turbe Blower System (42" & 48" Mowers}

TTRrE

Mower

APP'?
anti-geizg =————""" [

compaund.

19
. TBG’{‘ ¥
Y )
J 5
/I 22
_________ @ IB I'.-'Ilg hales |
23 far 42" mowor.
af Mtg. holes
‘ J 76 Tar 48"
s = ITIDWET
Mounits ﬂn[i*SEiZE”/\'gll 39 ﬁ/ 21 m:ﬁ:ﬁ":’lﬁ F‘Ugﬂ?
o ith an
inside compaund. M- js of fan shaftl.

oWk
s - E’_ 29
deck. / %gé //C'% i
Existing
hardwara.

e e — — — — A ——— —

Existing hardwara.

P Tk
/ \ \
3 Belt stop to b S0° P
1o slde of idlare anm
[Ref. Mo. 39).
33

16

HOTE: Uze standard hardware
torque spec. chart unlassa
otherwlsz notad.



Mfg. Nos. 1691260, 1691810

Turba Blower Systemn (42" & 48" Mowears)

Ref. Part
NHe. No, Gty. Dascription
a5 1016965 1 LOCKWASHER, 3/8
35 170108s 1 LEVER, Balt Stop
ar 1706020 1 "W PULLEY, Idler
an 1678554 ] SPRING, Tension
33 1700861 ] IDLER AFRM ASSY.
40 1868114 1 SPACER
H 1700415 1 BELT, Turbo
42 1830645 i MUT, Hex, Flange Lock, 3/8-18
43 1831333 2 CARRIAGE BOLT, 5/16-18 x 354
44 1678811 1 FLATE, Flange, Blower Housing
45 1531339 1 CARAIAGE BOLT, 5/116-18x 2
45 1530642 1 NLUT, Flange Lock, 1/4-20
&7 16789164 i CUR
48 1672163 1 NUT ASSY., Wing
49 1560114 o WASHER (As Required)
&0 1572689 1 “BHOOK
b} 1821319 1 WASHER, Plain, 9/32
52 1521061 1 CAPSCREW, Hex Hd., 1/4-20 x 1-1/4
&3 1673207 1 HINGE
&4 1673450 5 RIVET, Pop
&5 1921959 a SCREW, Hex Hd., 1/4-20 x 5/4
*Ef 1923362 1 NUT, Full, Lock, 5A18-18
57 1960272 1 CAPSCREW, Hex, SA6-18 x 5-1/2
*58 1704960 1 COVER ASSY., Pulley
it 1679165 1 MOLDING
*B0 1930627 1 NUIT, Hax, Fulf Lock, #10-32
*B1 1679204 i “87 HOOQK
*52 1679205 ] STRAP
*E3 1960036 1 WASHER, Special
. *Bd 19305 1 SCREW, Truss, #10-32x 1/2
*Bh 1920283 3 WASHER, Special
*B6 1960014 1 WASHER, Plain
*E7 1670085 1 SPACER
B8 1919351 1 WASHER, Plain, 5/15
*Eg 1917356 1 LOCKWASHER, Spring, 5/16
*70 1017372 1 WUT, Hex, Full, 5/16-18

*Used on Mig. No, 1691810 cnly.

Ref. Hos. 1- 34 found on pages 14 & 15.

17



Turbo Blower Systerm (367 Mawsrs only}

A-"t1541

Apply
antl-saize
compound,

Apply anli-seize
earmpound,

Opening in b

mower deck. i i Assemblo pulloy

-,E.-"""-flush with end
ol fan ghaft.

ASSEMBLED VIEW

Mounts Ibrgugh
o righl back
mgunting hale.

g AL
o Iy
, i
H |I|
HEER T

NOTE: Use standard hardware
torque spec. chart unfess gt
alherwlse noted. 13

- Harnd



Mig, No, 1691373

Turbo Blower Systermn (38" Mowsrs onfy)

Rat. Part
Mo. Mo, iy, Deseription
1 1679915 1 BELT
2 1935048 4 MUT, Flange Lock, 5/16-18
3 1667341 2 BEARING, Retaingr
4 1705897 2 BEARING
5 933985 2 FUSHNUT, 516
=] 1700985 i HOUSING ASEY., {Inch. Ref. No. 53}
¥ 1700519 G SCREW, Truss Hd, $/4-20 x 5/8
&8 920462 1 MNUT, Retainer, 1/4-20
9 1672171 1 BAFFLE
10 1931646 1 SCREW, Whizlock 1/4-20 x 1,2
11 1960252 1 CARRIAGE BOLT, 1/4-20 = 58
12 1916964 L] LOCKWASHER, 1/4
13 1918528 5 WUT, Hex Ful, 1/4-20
14 1678801 1 FAN ASSY.
15 918312 1 KEY, Woodruff
6 19219714 2 CAPSCREW, 3/8-16 x 1-3/4
1Y 17005888 1 PLATE ASSY.
18 1827425 ] SCREW, Taptite, 1/4-20 x 5/8
19 1820787 1 CAPSCREW, Hex Hd., 5A6-16x 112
20 1678924 1 STOP, Belt
21 1675320 2 SPACER
2 1980151 1 WASHER, Speclal
23 1950104 1 CAPSCREW, Hex Thin Hd,, 516-18 x 3/4
24 1818328 2 WASHER, Plain, 11/32
25 1702685 1 PULLEY, Driven
26 1928681 1 SETSCREW, 5/16-18 x 5/18
27 1701120 1 PULLEY ASSY.
28 1700654 1 ETRAP
29 1700655 1 SPACER
a0 1939320 1 CARRIAGE BOLT, 1/4-20x 1-1/4

See pages 20 & 21 for Ref. Nos, 31-61,

19



Turbo Biower System (36" Mowers only)

A=t 15
Apply anti-seiza
camgound.
44 Opening in \ﬁ/dﬂ 15 ]
mower dack. ; (@1 Azsemble polloy
1 ] *““ﬁflush with end
: af fan shaft,
26
]
.3:
4,
i ] £
1
% fﬁﬁ
L -
T
-
M., =
I ™~ ~
s
l A i E - '":;—-y
-
ASSEMBLED VIEW ! - IE-:..-"'MDU nts through
NOTE: Use standard hardware Iy é. right back
torque spec. chart unless 1 3"""@ | . mounting hole.
otherwlee noted. " L Hand
[ tighten only.
Lr.f



Mifg, No. 1621373

Turba Bipwer System (38" Maowers only)

Ref. Part
He. Ho. City. Description

Y | 1918381 1 WASHER, Special

az 1928698 3 NUT, Hex Jam Lock, 5/18-18
33 1330645 1 NUT, Hex Flange Lack, 2/8

34 1701095 1 LEVER, Bsh, Relainar

a5 174561 1 PULLEY, Idlar

36 1916950 i NUT, Hex Full, 3/8-18

ar 1916885 1 LOCKWASHER, 3/8

2a 1679554 ] SPRING, Tension

a5 170861 1 IDLER ARM ASSY.

a0 1666114 1 SPACER

41 1960318 1 CAPSCREW, Hex, 5/16-18 % 2-1/2
42 1679164 1 cup

43 1817356 1 LOCKWASHER, 516

44 1817372 1 MUT, Hex, Full, 5116-18

45 1678811 1 PLATE, Flange

46 1821333 2 CARRIAGE BOLT, 5/16-18 x 3/4
47 1520397 7 NUT, Hex, Lock, Nylon, 1/4-20
45 15930642 1 NUT, Hex, Flange Lack, 1/4-20
49 1679163 1 MUT ASSY.

50 1923362 1 MLIT, Hex, Fulf, Lock, 516-18
51 1921319 1 WASHER, Plain, 9/32

o2 1921960 1 CAPSCREW, Hex, 1/4-20 x 1-
53 1700259 1 DECAL, Danger

&4 1675045 1 STRIP, Reinforcament

oo 1927531 1 CAPSCREW, Hex Hd, 11/64-14 x 2
56 170179 1 STOP, Belt

57 1921959 3 CAPSCREW, Hex, 174-20 x 5/8
o8 1701253 1 STOP

58 1701176 1 BHACKET, Bali Cover

G0 1701177 1 COVER, Beht

&1 1824540 7 WASHER, Flain

See pagas 16 & 19 for Ref. Noa. 1-30,

SAFETY DECAL

A\ DANGER

ROTATING BLADES

SHUT OFF MOWER

AND TRACTOR
BEFORE SERVICING
OR CLEANING BLOWER
AND MOWER.

Ref. No. 53

21



Turbo Cart Colfeclor - Caver Graup

Steel Tilt Hoppar,
Mig. Mo, 1691243
{sea paga 18}

MOTE: Use standard hardware
torque spec. chart unless
otherwlse noted.



Mfg. No. 1691245

Turbo Cart Collector - Cover Grougp

Ref. Part

No. Ho. Qty. Cescription
1 1702003 1 COVER
2 1700264 1 TUBE, Support
3 1700267 2 SPACER, Plastic
4 1921221 4 CAPSCREW, SHE 18 = 1-1/3
5 1919326 4 WASHER, Lock, 511615
E 1923362 4 MUT, Lock, 5116-18
7 1918196 2 COTTER, Hairpin
] 1700266 1 STRAP, Rubher
9 1700265 1 ROG, Frame

10 1700265 1 ROD, Support

23



Turbo Cart Golfector - Tubs & Beft Cover Group

AT 153

Cover poesition when 42 K
17 Turbo Blower is attached, —t
1]

et

i

-

i Exisling Idlor
Fulley & Washars,

é; 13
HOTE: Use standard hardware

torqua spec. chart unless
atherwlse noted.

24



Mig. No. 1691245

Turbe Cart Collector - Tube & Bsit Cover Groug

Ref. Part
Ne, No. Oy, Description
1 1885703 1 ELBOW
2 1885872 1 STRAP
3 1672688 1 HOQK, Strap
4 1673874 1 TRIM
5 1937338 2 BOLT, Rd. Hd.,, 5/16-18 x 1-3/4
3] 1672335 1 BRACKET, Saddle
¥ 1917356 2 LOCHKWASHER, 516
8 1917372 2 WUT, Hex, 5/16-15
g 16726359 i "5 HOOK
10 1913326 2 WASHER, 516
11 9E0293 1 WING NUT, 1/4-20
12 1M 73TT 1 WASHER, /4
13 1823701 1 CAPSCREW, Hex Hd., 3/8-15x 2
14 1700431 1 COVER ASSY., Belt
i5 1916950 2 NUT, Hex, 3/8-18
16 1916965 2 LOCKWASHER, 38
17 16798965 1 CLAMP, 8"
13 15798085 1 HOSE, Exhaust, 6° |.D.
19 1810531 4 RIVET, Pap
20 1673320 4 RIVET, Pop
21 170184 1 TUBE
22 1675766 1 DECAL, Cleaning Inst,
23 1686364 1 TUBE ASSY., (Inc. Ref. MNos, 18-22)
24 1676923 1 DECAL, Warning, Cover

NOTE: Ref. Nos. 11-16 used with 42” Turba Blower Assembly anly.

SAFETY DECAL

A WARNING

00 HOT OFEN GOYER
WITH ENGINE RURNINEG.

0D NOT OFERATE
ERGINE WITHOUT
COMPLETE CATGHER
IN FLACE.

25



Quad Bagger Coffection Group

tirgm
1516

Attach cord (Rel. No. 3 tatabon
front cover, Positlan betwesn
bing and hook in hole on top
surface of tallgate.

NOTE: Use standard hardware
tarque spec. chart unlesa
otharwise noted.

26



Mig. No, 1691813

Quad Bagger Collsction Group

Ref. Part
No Ho. City. Description
1 1702245 1 HOCD
2 1702829 1 CLAMP, Elbigw
a 1705282 1 SHOCK CORD
4 17021856 4 BASKET, Grass
5 1922130 1 CAPSCREW, Hex, /818 x 2-1/4
& 1916965 1 WASHER, Spring Lock, 3/8
7 1916950 1 NLIT, Hex, 3/8-15
8 1924356 2 WASHER, Plzin
9 1704369 1 COVER ASSY., 42" Mower
1704371 1 COVER ASEY., 468" Mower
10 16798896 1 CLAMP, 67
11 1704973 1 TUBE ASSY. (Incl. Ref. Ngs. 12,13,14,15 & 16)
12 1679895 1 HOSE, 6* 1.D.
13 1810531 4 WASHER, Rivet
14 1673320 4 RIVET, Pop
15 1 TUBE (Order Bef. No. 11)
16 1675766 1 DECAL, Cleaning Instructions
17 1702028 p CHANNEL, Suppart
18 1996622 4 MNUT, Hex, 1/4-20
18 1916964 4 LOCKWASHER, Spring, 1/4
20 1673874 i THIM
21 1922362 2 NUT, Hex, Centerlock, 511518
22 1702827 1 ERACKET, Saddle
23 1960252 4 CARRIAGE BOLT, 1/4-20 x 5/8
24 18680793 1 ELBOW
25 17028248 1 CLAMP, Elbow

27



GQuad Bagger Collector Dump Cart Group

2o

N
NOTE: Use standard hardware |
torque spee. chart untegs e
atherwisa noted. I



Mig. No. 1691808, 1692100

Quad Bagger Colfector Dumnp Cant Group

Ref, Part
No. No. Oty. Deszcriptton
1 1703337 1 TAILGATE (1891808)
1708239 1 TAILGATE (1832100}
2 1919384 4 WASHER, Plaln, 7H16x1-1/4
3 1931334 4 CARRIAGE BOLT, 5A6-18 x 7/8
4 1700768 1 HANDLE, Lift
5 1916622 2 NUT, Hex, 1/d4-20
] 1915964 2 LOCKWASHER, Spring, /4
¥ 1821858 2 CAPSCREW, 1/4-20 x 1/2
&8 1704452 1 BOX {188180%)
1708238 1 BOX (1592100}

29



Surray Group

A-"T155

; ;
o

e,
ikt
e,
a#{?a? J?{.;:I:::r:;f

=l

HOTE: Use standard hardwarse
targue spec. chart unless
otherwlse noted.

30



Mfg. No, 1691286

Surrey Group

Reft. Part

He. Ho. aty. Description
1 1701161 1 FRAME, Cover, Front
2 1701162 1 FRAME, Cover, Fear
a 1701180 2 TUBE, Upright, Upper
4 1611825 2 TUBE, Upright, Lower
g 1925592 4 SCREW, Taptite, 1/4-20 x 354
;] 1701163 2 BRACKET, Tubsa
7 1701164 2 CLAMP, Tube
8 1700578 1 COVER, Fabric, Surray

M



Hi-Sidle Kit

A-TT1TED

HOTE: Uze atandard hardware
forgque spet. chart unless
otharwlse nated.



Mig. No. 1691244

Hi-Side Kit
Ref. Part
Mo. Ha. Giy. Dezcriptlon
1 1676594 4 CAP, Flastic
a 19 7sv2 12 WUT, Hex, 5/16-18
3 1917356 12 LOCKWASHER, 546
4 1931339 8 BOLT, Cardage, 5/16-18x 2
LY 1700270 4 STAKE
] 1823362 3] NUT, Loc, 5/16-18
7 1913326 12 WASHER, 5A86
B 1921221 8 CAPSCREW, Hex, 5/16-18 % 1-1/2
a 1700264 4 L-BRACKET
10 1676802 E ZIDE, Wood (Drill holes and ¢ut 1o size.}
1 1960333 L) BOLT, Carriage, 5M16-18x 1-1/4



Steel TH-Hopper

HOTE: Uae standard hardware
torque spec. chart unless
oiherwlse noted.



Mfg. No. 1681243

Sieg! Titt-Hopper

Ref. Part
Na. M. Giy. Dascription
*1 1831333 4 BOLT, Carrlage, S5M16-18 % 3/4
2 1 STEEL TILT-HOPPER (Crdar iMg. No. 1691243)
*3 1704173 1 BRACKET, Plvat, Platform
4 1917356 4 LOCKWASHER, 5A6
*h 1917372 4 NUT, Hex, 5/16-18
*B 1664004 2 CUP, Latch Rod
7 1919381 2 WASHER, 518

*NOTE: These are standard predustion parts on all SunRunner units.

a5



Woodside Transporier

NGTE: Use atandard hardware
torque spes. chart unless
otherwlse noted.

MNOTE: Use standard hardware
torque spec. chart unless
otherwise noted.



Mig. No. 1631256

Woodside Transporter

Fof. Part

No. No. Oty. Da=zcriptien
1 1922837 i8 CAPSCREW, 1/4-20 x 1-1/2
2 1678370 9 WOOD-GATE
3 1678428 2 LATCH-GATE
4 18960234 2 SPACER
5 1678368 & CHANNEL
6 19233568 26 NUT, Hex Lock, 1/4-20
i 1673311 a SPACCR
& 1921960 g CAPSCREW, 1/4-20 2 1.00

Mify. No. 1685535

Hour Mater Kit {Order through Parls Depl.}

Red. Part
Ha. Ha. Gty. Dascription
i 172996 1 ADAPTOR, 2 Way
2 1656083 1 WIRE ASSY.
3 1655502 1 CONNECTOR ASSY,
4 1921880 1 LOCKWASHER, Ext. Taoth, 1/4
s 1916622 1 NUT, Hesx, Full, 174-20
g i HOLUR METER [Order Mfg. No. 1685535)
7 1605751 i CONNECTOR, Wire, Seff-Stripping

ar



Headlight Kit

Inclirded wilh Ael. Ng, 1. At 1h86

NOATE: Use standard hardwata
torque spec. chart unless
otherwlse noted.

Horn Kit

[-‘:“\-\.\‘_\ X I I A_- 1 55?

Spe Nolg A,

includes altaghmenl and

Mote A Ref Mo 1 inclodas mounting
plates and hardware lor Gear and
Hydro units,

Mounting configuralion
for Hydro units only.

NOTE: Use standard hardware
torque spec. chart unlass
otherwise noted.

38



Mig. No. 1691297

Headfight Kit
Ref. Pari
Ho. No. Gy, Description
1 1679954 1 HEADLIGHT ASSY.
2 1605751 1 CONMECTOR, Wire, Sefi-Stripping
3 1700716 1 WIRE ASSY.
4 122184 1 SWITCH, Toggle
5 1879455 1 WIRE ASSY. (Ground})
L 1908589 1 LOCKWASHER, Int. Tooth, 172" LD.
7 1700300 1 CONMECTOR BODY
Mfg. No. 1691530
Horn Kit
Ref. Part
No. No. Gty. Description
1 1679268 1 HORN ASSY. (Included in Rsf. Ma. 11)
2 1930641 1 NUT, Flange Whiz Lack, 1/4-20
3 1921958 1 CAPSCHREW, Hex, 1/4-20 « 5/8
4 SI274F 1 TIE, Cable
s 1831277 1 MUT, Flange Whizlock, 51618
G 1960373 1 CAPSCREW, Taptite, 5M16-18x 1
Fi 1700055 1 WIRE ASSY. (Black)
8 1700054 1 WIRE ASSY, (Red)
g 1805751 1 CONNECTOR, Wire, Self-Stripping
10 16799€9 1 HORM BUTTON ASSY. (Included in Ref. No. 11}
11 1700843 1 HORM & BUTTON ASEY. (Incl. Ref. Nos. 1 & 10}

ag



Turbo Collector (42" & 48* Mowers)

ua3ad
Carmguration used on tractor
mounted unfs,

Canfiguration
used on front-

=2

Assamble pulley with
hub end agalnst
shaft shoulder,

\———-.—.---—-__—————.—..—————._. o

1o =lde of |dae arm
{R=tl. Mo. 39).

33

HOTE: Uss standard hardwara
tarque spec. chart unless 3
otherwise noted,

40



Mig. No. 1691998

Turbo Coffactor (42° & 48* Mowsrs)

Reaf. Part
Na. Na, Oty. Descriplian
1 178630 1 STHIP, Reinfarcement, Blower Housing
2 1923341 | SCREW.TrussHd., 1/4-20 x 5/8
3 1927557 & NLIT, Flanga Lock, 516-18
4 1665902 4 BEARING, Retainar
5 108202 2 BEARING
G 330688 6 PUSHNUT, 516
7 1706650 1 FAN HOUSING & HINGE ASSY, (Inc. Ref,
Mas. 32, 53 & 54)
] 1678884 1 BAFFLE, Fan Houzing
9 1930641 10 NUT, Hax, Mylon Lock, 1/4-20
10 1706631 1 FaMN ASSY., S Blades
11 260403 1 KEY
12 1821571 2 CAPSCREW, Hex, 3/68-16 x 1-3/4
13 1706637 1 PLATE ASSY.
14 i 7are 2 MUT, Hex, Full 5/16-18
15 1917306 3 LOCKWASHER, 5/ 6
16 1515381 a3 WASHER, Fiain {(dy. 4 ussed on tractor mounted unlts)
17 1678105 2 STQP, Belt
18 15928698 2 HUT, Hex Jam Lock, 5A6-18
19 1927429 ] SCREW, Tapbte, 1/4-20 x 5/8
20 1960 51 2 WASHER, 1/4
21 1675339 2 SPACER
22 1678676 1 BRACKET, Arhor
23 1678306 1 STOP, Balt
24 1924940 ¥ WASHER, Plain, 13/32
25 1831334 1 CARRIAGE BOLT,5M16-18 x 7/8
26 1960114 2 WASHER (As Required)
27 1706634 1 PULLEY, Driven
28 1828601 1 SETSCREW, Sn. Hd., 51618 2 3/8
23 1927120 1 GAPSCREW, Hex, 7A6-14 x 2-1/4
30 1678609 1 PULLEY ASSY,
e | 1933685 a2 CAPSCREW, Hex, 5M6-18 x 1-1/2
32 1700259 1 DECAL, Danger, Blower
33 1673646 1 BAFFLE, Discharge
a4 1916950 1 NUT, Hex, Full, 3/2-18

See pagas 42 & 43 for Aef Nos. 35-65.

43



Turbo Coffecior (427 & 48" Mawars)

maunted units.

Carfiguraticn
used on front-

28

Assemble pulley with
hub &nd sgainst
shalt shouldar,

to side of idler arm

NOTE: Usa standard hardwara (Ret. No. 39).
torque spec, chart unless k]
otherwise noted.

42

Configuration used an tractor

for 42" mower.

azE4

hitg. holes
far 48" mower.



Mfg. No. 1691998

Turbo Colfector (42" & 48" Mowers)

Ref. Part

No. No. Gky. Dascription

35 1916965 1 LOCKWASHER, 38

& 1701095 1 STOF, Belt

ar 1708029 1 PULLEY, Idler

328 1679554 1 SFRING, Tenslon

a9 1700261 1 IGLER ARM ASSY,

40 1666114 1 SPACER

41 1700415 1 BELT, Turbo

42 1830645 1 NUT, Hex, Flange Lock, 3/B-16
43 18931333 L5 CARRIAGE BOLT, b/18-18 x 3/4
44 157583811 1 FLATE, Flangs, Blower Housing
45 1950273 1 CARRIAGE BOLT, 61618 x 2-1/4
48 1930642 | NUT, Flange Lock, 1/4-20

a7 1E79164 ] cup

48 1675163 ] NUT ASSY., Wing

48 1923362 1 NUT, Hex, Full, Lock, 5/16-13
&0 1672689 1 “5" HOOK

&1 1921319 1 WASHER, Plain, 9/32

&2 1921961 1 CAPSCREW, Hex Hd., 1/4-20 x 1-1/4
53 1673207 1 HIMGE

54 1673450 & RANET, Pop

55 1920283 1 WASHER, Spetial

56 1960044 1 WASHER, Plain

57 1675795 1 SFACER

58 1704950 1 COVER ASSY., Pulley

89 1679165 1 MOLEING

60 1930527 1 MUT, Hex, Full Lock, #1032

61 1679204 1 "5 HOOK

62 1673205 1 STRAP

&3 1960096 1 WASHER, Special

54 1930531 1 SCAEW, Truss, #10-32 % 1/2
65 1960272 1 CAPSCREW, Hex 5M16-18 x 5-1/2

(used on tractor mounted units only}

See pages 40 & 41 for Ref. Nos, 1-34.

43












TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE +20%
SIZE SAE GRADE #2 SAE GRADE #5 SAE GRADE #8
In. L bs. In.f{Lbs. In./Lbs,
Ft.ALbs. Nrn. rt.fLbs. Nrm. Ft./Lbs. Nrm.
B-32 19 2.1 30 3.4 41 4.6
8-36 20 2.3 31 . 3.5 43 4.5
10-24 27 3.1 43 49 &0 c.B
10-32 31 3.5 49 5.5 ] 7.7
1/4-20 66 7.5 8 10.9 12 16.3
1/4-28 76 B.5 10 13.6 14 19.
5/16-18 i 15. 17 231 25 34,
5/16-24 12 16.3 19 25.8 2o 24,
3/8-16 20 272 30 40.8 45 1.2
3/8-24 23 31.3 35 47 6 &0 68,
718-14 30 40.8 50 68, 70 95.2
7/18-20 35 47.6 55 74.8 80 108.8
1/2-13 &0 E8. 75 102. 110 1496
1/2-20 £S5 74.8 a0 122.4 120 163.2
8/16-12 65 88.4 110 149.6 150 204,
916-18 75 102. 120 163.2 170 231.2
5/8-11 20 122.4 150 204, 220 299.2
5/8-18 100 13E. 180 244.8 240 326.4
3/4-10 160 2176 260 353.6 386 52E.
3/4-16 1840 244.8 300 408. 420 571.2
7/8-9 C 140 190.4 400 bd4, E00 818,
7/8-14 155 210.8 440 508.4 860 897.6
1-8 220 289.2 BES0 738.8 200 1,224,
112 240 326.4 640 B70.4 1,000 1,360.
. BOLT HEAD MARKING
NOTE: S.A.E. GRADE:
1. These torgque values are to be used for ali hardware
excluding: bcknuts, soli-tapplng screws, thread
forming screws, sheet metal screws and socket head 2 D
getscrows.
2. Recommended saating torque valuss for locknuts: 5 @
&. Far prevailing torque locknuts - use 65% of grade 5
torgLes,
b. Far flange whizlock nuts {and screws) - use 135% a @
of grade 5 torquas.

3. Unless atherwize noted an assembly drawings all
torque values must meet this specification.



TP-1118-04
SIMPLICITY MANUFACTURING, INC. PRINTEG N U.S .4,
500 N. Spring St., P.O. Box 997 10/93 - CC
Port Washington, W1 USA 53074-0997






